CERTIFIED MILL TEST REPORT
® . - 1IN
The Best Value ' LOG NO, __Z200907  ppge 1
Price, Qualtty, Service BONNEY FORGE
. P.O. BOX 330 » 14496 CROGHAN PIKE » MOUNT UNICN, PA 17066-033C
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CUSTOMER: SPECIALISTS IN TRANSIT Date 04/04/08
CUSTOMER'S Order |{0.:4400 Bonney Order REC0CR0527
SHIPPED TO: BRECINLISTS IN TRANSIT
QUIVIPA 302 DRIVE
PANAMIIRICAMN IND. PARK
LAREDIL TX7B04% United States

ITEM QUANTITY

GRADE OR SPECIFICATION NO.
CHEMICAL ANALYSIS, PHYSICA_ PROPERTIES, REMARKS:

TN 400 S7U73 2 42 X2 1 3000 A10% TEE T
c .200 MN 1.040 P .013 B . 0E5 BI . 200
NI 020 CU 070 CO . 002 CR . 060 MO G110
Vv . 000 Al . 021 NB 014

LE(LQNG FQPMU[Q) =

T/8 B1000

0. 3%

Y¥/5 49300 EL 26.00 RA &0. 00

BRINELL HARDNESS1: 159 HARDNESSR: 1359

9714 2 X2 X 1 3000 A1Q5 TEE T
C 200 MN O 1. 0860 P 007 8 023 51 . 220
NI . 020 cu . 0%0 CO 003 CR . G40 MD 010
v 001 AL . 018 NB Q15
CE(LONG FORMULA)Y = 0. 3%
T/8 B1280 ¥/5 49250 EL 29. 65 RA 43, 00

BRINELL HARDNESS!

1. THE
SPECIFICATIONS.

=. CERTIFYING ASTM A105-05%

3. ELONGATION TEST RESULTS ARE OBTAINED
2 IMCH OR 30 MM GAGE LENGTH.

3. THE PRODUCT SUPPLIED WAS

. THE MATERIAL SUPPLIED MEETS
2000 AND NACE MRO175-2002.

THE REGUIREMENTS OF BOTH NACE

144 HARDNESSR2: 144

ITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER

/ ABME SA105-04 EDITION.

USING STANDARD ROUND SBPECIMEN,

INSPECTED IN ACCORDANCE WITH EN 10204 2004
EDITION TYPE 3.1 INSPECTION DAOCUMENT.

(EURDPEAN STANDARD)

MRO103~

###wd END OF CERTIFICATION st s

CMTR: REV 1

ed by additioniﬂibw

QUALITY PROCESS MANAGER



